
I

FA van Duuren
(Editor)

**:$^«c> ?,»^v^r^' ^
J. * ^^JK



Water Research Commission

Water Purification
Works Design

F A van Duuren

(Editor)

TT 92/97



Obtainable from:

Water Research Commission
PO Box 824
Pretoria
0001

The publication of this report emanates from a project entitled:
A Guide for Water Purification and Plant Design: Phases 2 & 3

(WRC Project No. 504) "

Disclaimer

This report has been reviewed by the Water Research Commission
(WRC) and approved for publication. Approval does not signify that

the contents necessarily reflect the views and policies of the WRC, nor
does mention of trade names or commercial products constitute

endorsement or recommendation for use.

[...]
ble impurities (mostly silica), l ime
slurries will therefore impart turbidity to
final water, and lead to deposits in pipes
and storage tanks. If slurries are used,
they should be added ahead of final fil-
tration. If pH must be corrected after fil-
tration, a clear solution of lime should be
prepared.

3.5 PHASC SEPARATION

Phase separation will always include rapid
sand- or multimedia filtration if coagulants
are used. Of interest in this section is the

phase separation process immediately ahead
of filtration. The practical options currently
are:

In-line or contact filtration, where coagu-
lant is injected immediately ahead of fil-
tration, without a flocculation step.
Direct filtration, where a distinct floccu-
lation step is used before filtration.
Series filtration, where water is passed
through a coarse upflow flocculator/fil-
ter before filtration. This is a new process
in South Africa, used with great success
on smaller treatment plants where raw
water conditions are suitable.
Sedimentation/clarification, where water
is clarified after flocculation. A distinc-
tion is made between settling tanks
(where settling only takes place) and clari-
fiers (where flocculation and settling take
place as an integrated process). This dis-
tinction, and criteria for choosing between
them, will be discussed in Chapters 9 and
i n

• Dissolved air flotation, where particles are
concentrated in a float layer by the injec-
tion of a very fine air suspension. This
process is rapidly gaining ground in South
Africa and the rest of the world for treat-
ing eutrophic waters.

There are also a number of membrane op-
tions for phase separation, which are not
covered in this book as they currently have
limited current application.

Particle suspensions are ideally character-
ised by the number concentration, the vol-
ume and density of the particles. With this
known, one can select the most appropriate
phase separation process, based on rational
mathematical models of the different proc-
esses (Wiesner & Mazounie, 1989). In prac-
tice, this very specific information is almost
never available to the designer. At best, se-
lection of the phase separation process has

41



3 Process Selection / Haarhoff

Flotation /

V"^ Series

\ Filtration

Slow/Direct \

Filtration \

Settling

Figure 3.3
Qualitative

diagram for the
selection of phase

separation
processes (after
Haarhoff et a!.,

7 989;

Increasing turbldi ly

to be based on turbidity (an indicator of par-
ticle concentration of all particles, inorganic
and algal) and chlorophyll (7 (an indicator of
the particle concentration of the algal parti-
cles).

In suspensions where only relatively
heavy, inorganic particles are found, sedi-
mentation/clarification and filtration will be
adequate. In suspensions where algae pre-
dominate, dissolved air flotation and filtra-
tion will be the processes of choice. In mixed
suspensions, sedimentation and filtration
will be adequate, provided that the ratio of
inorganic to algal particles is high enough to
form settleable floes upon flocculation. If not,
dissolved air flotation and filtration will be
required. In cases where the ratio of inor-
ganic to algal particles varies, it is required
to use both sedimentation and dissolved air
flotation, as for example at the shallow
Mhlatuze impoundment in Richards Bay
(Botes & Van Vuuren, 1990) or Vaalkop Dam
(Anonymous, 1994).

A first attempt at a systematic approach
to this problem, by only using turbidity and
chlorophyll a, was published in the form of
a qualitative diagram, reproduced as Figure

3.3 (Haarhoff et al., 1992). This was subse-
quently further developed, by using South
African and international experience, into a
quantitative decision tree (Janssens &
Buekens, 1993), summarised in Table 3.4.

3.6 DISINFECTION

The consequence of inadequate disinfection
of drinking water is human disease or death.
This gives disinfection the highest priority
of all the treatment processes. There are two
objectives with disinfection, namely firstly
to inactivate all harmful organisms during
treatment, and secondly to maintain this qual-
ity during water distribution.

The first step is achieved through a com-
bination of the concentration (C) of the dis-
infectant, and the time (t) during which this
concentration is maintained. The design
objective is to maintain a required C.t prod-
uct, which is specific to each disinfectant.
This approach, for example, underlies the
current US regulations on minimum disin-
fection requirements. The designer has a

42



.3 Process Selection ] Hnnrhoff

TABLE 3.4

TABLE FOR SELECTING PHASE SEPARATION PROCESSES

(ADAPTED FROM JANSSENS & BUEKENS, 1993)

NTU < 10

10 < NTU < 20

20 < NTU < 50

50 < NTU < 100

NTU > 100

Chla< 10

-

series filtration

series filtration

settling

settling

10 < Chi a < 25

DAF

DAF

pilot testing

pilot testing

settling

Chi a > 2 5

DAF

DAF

DAF

DAF

settling

choice as to which disinfectant and contact
reactor type to employ - these aspects are
dealt with in Chapter 14.

The second step is to maintain a residual
concentration of disinfectant throughout the
distribution system to safeguard the supply
against ingress of contaminants or the prod-
ucts of bacterial growth within the distribu-
tion system. Here the designer has the choice
of disinfectant.

In South Africa, chlorine was used very
commonly for both steps in the past, and
currently still is. Addition of ammonia after
chlorination to ensure an effective residual,
is also practised by some of the larger water
supply utilities. During the past decade or
two, however, there has been significant de-
velopments overseas in the area of disinfec-
tion, mainly driven by the health fears
around the disinfection by-products of chlo-
rine. Although South African water quality
guidelines currently do not necessitate an im-
mediate departure from chlorination prac-
tice, designers should stay abreast oi the dif-
ferent disinfectants and latest overseas de-
\ elopments in their application. Further in-
formation is given in Chapter 14.

3.7 SPECIFIC PROBLEM

COMPOUNDS

3.7.1 INSUFFICIENT ALKALINITY

In most cases South African surface waters
are well buffered and water stability is en-
sured by simply adjusting the pH, mostly
by base addition, to obtain a water with a
slight tendency to precipitate calcium carbon-
ate (a CCPP between 5 and 10 g/m'). If,
however, the total alkalinity will be lower
than about 30 g/ml after coagulation ^nd dis-
infection, alkalinity must be added betore the
pH is finally adjusted. This is required to
ensure a stable pH while the water is retained
in the distribution system. This is mostly
done by the addition of lime and carbon di-
oxide to create more alkalinity in the form of
bicarbonate. The details of this process are
further described in Chapter 13.

3.7.2 REMOVAL OF COLOUR

Excessive colour diminishes the aesthetic ap-
pearance of water, and may drive consum-
ers to other sources with higher health risks.

43



3 Process Selection / Haarhoff

For this reason, a limit of 20 g /m ; Ft is pro-
posed for drinking water in South Africa
(Aucamp & Vivier, 1990).

It is important to differentiate from the
outset between apparent and true colour. The
former is the total colour of the water sam-
ple (caused by particulate as well as dis-
solved components), while the latter is the
remaining colour after 0,45 urn membrane
filtration (assumed to be caused by dissolved
components only). Raw water with high
apparent colour but low true colour will very
probably be within the guidelines after con-
ventional phase separation. If the apparent
and true colour are both high, special proc-
esses may be required for colour removal.

Colour is a non-specific substitute para-
meter which represents a wide array of com-
pounds. No general predictions can thus be
made on how well different processes will
remove colour, which explains the lack of
quantitative limits for the process options
outlined below. In all cases, it is essential to
conduct a comprehensive laboratory evalu-
ation of the proposed process train to verify
that colour is adequately removed.

There are a number of strategies lor deal-
ing with colour that does not comply with
the guideline value:

• For low, but persistent colour, the designer
could select a strong oxidant. Ozone is
the most effective oxidant for this pur-
pose, followed by chlorine, chlorine diox-
ide and permanganate. These oxidants
are discussed in Chapter 16.

• For low to moderate levels of colour, ad-
sorption by activated carbon could be con-
sidered. If the problem occurs sporadi-
cally for short periods only, powdered
activated carbon would be cost-effective,
but if the problem persists tor longer pe-
riods or permanently, granular activated
carbon should be used. Adsorption is also
discussed in Chapter 16.

For highly coloured water (typical of the
mountain water of the coastal regions of
SA), coagulation and flocculation under
very specific conditions are required. In
this case, coagulation must be performed
at carefully controlled pH and dosage.
These specific coagulation and floccu-
lation requirements are further discussed
in Chapter 6.

3.7.3 RLMOVAL OF IKON AND

MANGANESE

Iron and manganese are often found together
in raw water sources, and have similar
chemical behaviour. They do not pose any
health risks at concentrations normally en-
countered, but have severe aesthetic effects;
iron in the form of red-brown deposits or
stains, manganese in the form of black-
brown deposits or stains. Under reduced
conditions (such as in an anaerobic hypo-
limnion, or in some groundwaters), both
metals exist in the dissolved ferro (Fe*~) or
mangano (Mn'2) forms. When they are oxi-
dised (by chlorination, for example) they
precipitate in the oxidised ferri (Fe ) or
mangani (Mn'4) forms. If iron and manga-
nese are present in excessive amounts, the
oxidation process must be forced to comple-
tion during treatment, and precipitates re-
moved before final water is discharged into
the distribution system.

Iron is oxidised more readily than man-
ganese. Aeration may be adequate to pre-
cipitate iron rapidly at pH values higher than
about pH 7. Manganese, on the other hand,
requires a stronger oxidant than oxygen,
such as chlorine or potassium permanganate.
In both cases, the oxidation rate rapidly in-
creases with increasing pH. Tn the case of
manganese, it is often necessary to raise the
pH to speed up the rate of oxidation. Guide-

44



3 Process Selection J Hiiarhoff

TABLE 3.5

GUIDELINE CONCENTRATIONS FOR DIFFERENT IRON AND MANGANESE

REMOVAL METHODS (ADAPTED FROM DWAF, 1993).
CONCENTRATIONS IN g/m3

Guideline value for drinking water

Adequate removal during conventional
coagulation, flocculation, sedimentation
and filtration

Oxidation, with pH correction if required,
followed by flocculation and filtration

As above, but with sedimentation ahead
of filtration

Iron

< 0.1

0,1 - 1,0

1 - 5

> 5

Manganese

<0,05

0,05 - 0.1

>0,1

line values for process selection are given in
Table 3.5.

Manganese can also be removed by the
high lime treatment process (where manga-
nese hydroxide is precipitated at high pH
and removed with the other precipitates), or
by catalytic filtration (where manganese pre-
cipitation is enhanced by the presence of pre-
viously precipitated manganese dioxide).

Iron and manganese removal is further
discussed in Chapter 16.

3.7.4 RLMOVAL OF TASTE AND ODOUR

Taste and odour in drinking water lend to a
severe, often emotional reaction among con-
sumers. Taste and odour usually also are a
transient problem, which makes any analyti-
cal investigation at process selection time
almost impossible. Even if representative
samples could be obtained, a further com-
plication is that quantification of taste and
odour is notoriously dillicull.

The most common taste and odour prob-

lems in SA are caused by algae or other
microbiological organisms. Of particular
importance in the eutrophic waters are the
compounds geosmin and 2-methyiiso-
borneol (MI13). Taste and odour can also be
caused by chemical contaminants, such <is
phenol or other chemical products. In these
cases, pilot studies have to be conducted to
determine appropriate design parameters.

The process designer has the following
options if taste or odour could be a problem:

• Odour due to dissolved gases, such as hy-
drogen sulphide, can be stripped from
water by simple aeration. Aeration will
not be effective for the less volatile M1B
and geosmin.

• If taste and odour are a likely problem to
occur, but only for short periods, it is
recommended that facilities are provided
for the dosing and subsequent removal
of powdered activated carbon. The capi-
tal cost of these facilities is low; the main
cost lies in the activated carbon itself. Pro-
vision should be made for dosage to a

45



3 Process Selection ! Haarhoff

maximum of about 25 g/m3.
If it is likely to persist for longer periods,
it may be more cost-effective to use granu-
lar activated carbon.
It may prove feasible to remove taste and
odour by ozone, which is the most effec-
tive of all the oxidants for taste and odou r
removal. Ozone will react differently with
different types of organic compounds, and
tests are essential to determine its effi-
ciency. Ozone in combination with UV
or hydrogen peroxide is an advanced op-
tion which removes taste and odour more
efficiently than ozone alone.

3.7.5 REMOVAL OF HARDNESS

Excessive hardness in drinking water causes
scale-formation in distribution systems and
especially in hot water systems; this has vast
economic consequences. An international
hardness scale is shown in Table 3.6. A re-
cently published SA guideline suggests that
hardness should be limited to 100 g/m 1

(DWAI-; 1993).

TABLEE3.6

INTERNATIONAL CATEGORISATION OF

HARDNESS (FROM

CONCENTRATIONS

Hardness range

0-50
50-100
100-150
150-200
200 - 300

>300

DWAF, 1990).
iNg/m3CaCO3

Category

soft
moderately soft

slightly hard
moderately hard

hard
very hard

Water of unacceptable hardness may be
softened by lime or soda ash precipitation of
the calcium and magnesium ions. Although

this requires pH reduction afterwards, it is
the most economic treatment method if large
volumes and large concentrations are in-
volved. For smaller, or point-of-use applica-
tions, ion exchange may be more appropri-
ate. Ion exchange is further discussed in
Chapter 13.

3.7.6 REMOVAL OF NITRATE

Nitrate and nitrite should be considered to-
gether because conversion from the one form
to the other occurs in the environment. It is
primarily of health concern because nitrite
causes methaemoglobinaemia, which is par-
ticularly dangerous to infants under the age
of three years. The recommended maximum
value for SA is a total of nitrite and nitrate of
6 g/m1, expressed as nitrogen.

Nitrite c\nc\ nitrate are not removed by
conventional treatment and require special
measures. It is most common to use ion ex-
change resins for removal, which is further
discussed in Chapter 16. It is also possible
to reduce these compounds biologically,
which falls outside the scope of this book.

3.7.7 REMOVAL OF FLUORIDL

A small amount of fluoride is necessary for
healthy human bone and teeth structure, but
too much will cause mottling of teeth and
skeletal fluorosis. In SA, fluoride addition
to drinking water is not allowed, and the
process designer is primarily concerned with
ensuring the maximum concentration. For
this reason, the SA guideline value is
0,0 g/m1 to 1,0 g/m1.

Fluoride below 20 g/m1 is not removed
by conventional treatment. For the concen-
tration range between 1,0 and 20 g /m\ it will
be necessary to use ion exchange with acti-

46



't'ss Selection } Utmrhoff

vated alumina or reverse osmosis. At higher
levels, treatment with lime or aluminium
sulphate will reduce the concentration to
21) g/nV or less, after which ion exchange is
required (DWAF, 1993).

3.7.8 REDUCTION OF ORGANIC

CARBON

Dissolved organic carbon is not a problem